WINCO INC

A Division of DTE Dyna Technology [nc

ILLUSTRATED
PARTS LIST

MDS85R3

=l

09264-00 1

60700-104



COMPLETE UNIT ASSEMBLY

MD85 MODEL MEM(D) | TTEM) TTEM(5) TTEM § Qv e[ Qv eI Qv ey arv A arv el aiv eI Qv Go | Qv éd
99634—000 | MDSB5R3 | 99602—003| 99626—001 | 99256—004] 60706—134 | 2 1 2 20 20 20 20 1
90634001 | MDSB5E2 | 09602—003| 09626—003| 99256—006] 60706134 | 2 1 2 20 20 20 20 1
99634002 | MDSB5ES | 99602—003| 99626-003] 99256—005| 60706—134 | 2 1 2 20 20 20 20 1
99634003 | MDSB5R2 | 99602—003| _99626—001 | 99256—007| 60706—134 | 2 1 2 20 20 20 20 1
90634004 | MDSB5R3 | NONE 99626-001 | 99256—004| 60706—134 | 0O 0 2 12 12 12 12 1
99634—005 | MDSB5E2_| NONE 99626-003| 99256—006] 60706—134 | O 0 2 12 12 12 12 1
99634006 | MDSB5E3 | NONE 99626-003| 99256—005] 60706—134 | O 0 2 12 12 12 12 1
00634—007 | MDSB5R2 | NONE 99626-001 | 99256—007| 60706—134 | 0O 0 2 12 12 12 12 1
99634—008 | MDSB5R3 | 99602—004| 99626—001 | 99256—004| 60706—139 | 2 1 2 20 20 20 20 1
17 | SEE_TABLE 1_| LITERATURE 34 |A—97830—000] 28 | DECAL WARNING "BLOCK WHEELS" 51
16_| 98920—001 1_| FUEL SYSTEM INSTALLATION 33 |A-97813-000] 7 [DECAL AUTO START 50 | 98372018 1| CERT. OF ORIGIN
5 |B-99620-000] 1 | 100 GALLON FUEL TANK 32 |A—97381—000] 1 | DECAL DIESEL FUEL 40 | 98684-003_| 1 | VOLTAGE REGULATOR
14 | B-91713-001 | 1_| NAMEPLATE, STAMPED 31 48 | A—99607—002] 4 | LIFTING YOKE SUPPORT PLATE
3 | A—92242-000] 8 | HEX NUT SELF_LOCKING 1/2-13 30 | 55440-000 | 12 | 1/4—20 X 1/2° SELF_TAPPING SCREW| 47 | A—64214—046| 3 | DECAL—WINCO POWER SYSTEM
12 [C-99533-002] 1 | EXHAUST ASSEMBLY 9 |A—21698—1_| 4 | #10 SELF TAPPING SCREW 46 | A—97362—000] 1| DECAL WARNING ~STARTING FLUID"
11_| A—64167—001| 1_| BATIERY HOLD DOWN 8 | 512—000 2 | FLAT WASHER, 1/4° 45 [A—98413-011 | 3 | DECAL MD85
10 | A—64240-000] 2 | BATIERY HOLD DOWN ROD 27 |47517-000 | 2 |1/4—20 SELF LOCKING NUT 44 [15200-002 | 4% | CO WARNING DECAL
9 | A—91335-000| 6.5 | SLEEVING 26_| 479-000 13_| LOCK_WASHER 1/4 SPUIT 43 [15209-000 | 2 |DECAL SET
8 | A—99505-001] 1 | BATTERY TRAY WELDMENT 25 | 638-000 13_| HEX_NUT 1/4-20 42 [60710-110 1_| EPA FORM
7 |A—99636-000] 1 | SUPPORT BRACKET CONTROL BOX | 24 |463-000 13 | HHCS 1/4-20 X 1/2" 4
6 | A—99497—000] 1_| CONTROL ANGLE ASSEMBLY 23 |62173-000 | 4 | SELF TAPPING SCREW, 5/16—18 X 3/4°40 | A—93709—000| s | HEX NUT 3/4—10
5 | SEE TABLE 1_| COMPLETE CONTROL ASSEMBLY 22 |B—92212-003] 1 | EYE WELDMENT 39 | A—03710—000[ & | 3/4° LOCK WASHER SPLIT
4 |C-99521-002] 1 | HOUSING ASSEMBLY 21 [57580-000 | 8 |HHCS 1/2-13 X 1.5 38 | 1178—000 | e | 3/4" FLAT WASHER
3 |B-99163-003] 1 | LIFTING YOKE 20 | 636—000 10_| LOCK WASHER, 1/2°_SpUT 37 | A=93711-001 | v | GRADE 5
2 | SEE TABLE 1_| ENGINE—GENERATOR INSTALLATION __| 19 | 1744000 10| HEX NUT, 172" 36 |B—15209—003| s | DECAL ELECTRICAL SHOCK
1_| SEE TABLE 1_| COMPLETE TRAILER ASSEMBLY 18 |1516—000 10_|HHCS 1/2-13 X 1-1/4" GRADE 5 | 35 |A—97379-000] i | DECAL JACK WARNING
[TEM[_PART NO___|QUAN.] DESCRIPTION “[ITEM|_PART NO__[QUAN.] DESCRIPTION [ITEM|_PART NO__|QUAN.| DESCRIPTION

60700-104

09264-00



COMPLETE UNIT ASSEMBLY

N VA
AN \
LIRS D A
o ‘ b
e
Y d

09264-00

60700-104



COMPLETE UNIT ASSEMBLY

BASE o |

DETAIL "A”

NOTE 1: ITEMS OD.@)@D ARE TO BE PACKED
LOOSE WTH TOW HITCH RING & SERVICE MANUALS
NOTE 2. CONNECT CONTROL BOX LEAD WIRES TO GENERATOR LEAD WIRES
USNGD. B . D . AN B
NOTE 3. PLACE (4) DECALS ONE NEXT TO EACH DOOR STRIKER PLATE. (1) ON THE CIRCUIT |«
BREAKER COVER, (2) ON EACH SIDE OF ENGINE RADIATOR MOUNTING PLATE.
NOTE 4. PLACE (1) DECAL NEXT TO THE RECEPTACLES AND
(1) ON THE TERMINAL COVER.
NOTE 5. PLACE THE THIRD DECAL IN THE CENTER OF THE REAR BOTTOM SILL PANEL

DETAIL "C”

60700-104

09264-00



ENGINE & GENERATOR

ASSEMBLY

TORQUE TO

:“_ 2-1/2 FOOT LBS

60700-104

09264-00



ENGINE & GENERATOR
ASSEMBLY
39 | 96000—-004 4 HHCS 3/8-16 X 1-1/2
40 | A-10809-000 4 SCREW #4 X 1/4
38 | 96000-003 8 HHCS 3/8-16 X 1-1/4
37 | 57580-000 4 HHCS 1/2-13 X 1.5
36 | 56372—-000 1 REDUCER 3/8 X 1/2
35 | 92584 1 ELBOW
34 | 96195-004 1 CONNECTION TUBE
33 | 93689-000 1 FT | BREATHER HOSE
32 | 99669-000 1 ENGINE WIRING HARNESS
31 | 93073—002 2 ROME X CONNECTOR
30 | 350255-3 1 KIT, OIL DRAIN
29 | 99267-1 1 OIL_SENDER SWITCH
28 [ A—81963—1 1 LUG
27 | 6174 2 HH.C.S.. #8—32 X 3/8
26 | 6376 2 LOCK WASHER #8
25 | 5113 2 HEX NUT #8—32
24 | 12624 .50 FT [ LEAD WIRE 16 GA.
23 | A—61898 2 LUG
22 | A-15816-1 1 THERMOSTAT
21 | A-93073 1 CONNECTOR
20 | A-135812 1 COVER
19 | A—92789 1 UTILITY BOX
18 | A—99635-000 1 HEATER, ENGINE (1000 WATT, 120 VOLT)
17 | A—99265-000 1 TEMPERATURE SENSOR
16 | A—80980 1 START SOLENOID
15 [ 99639-000 1 SIDE PANEL
14 | B—53220-65 1 BATTERY CABLE
13 | B—53220-55 1 BATTERY CABLE
12 | B—99480-004 1 GENERAL FRAME
11 | A—23597-000 8 3/8-16 X .88 HEX HEAD BOLT
10 | B—=91713-000 1 NAME PLATE
9 481-000 20 3/8 SPLIT LOCK WASHER
8 A—21867-000 6 1/2 FLAT WASHER
7 1744-000 18 1/2—13 HEX NUT
6 636—000 18 1/2 SPLIT LOCK WASHER
5 A—48178-000 12 1/2—13 X 1.00 HEX HEAD BOLT
4 A—57580-003 2 1/2—13 X 2.00 HEX HEAD BOLT
3 A—98956-001 6 SHOCK MOUNTS
2 B—350003-705 1 NEWAGE GENERATOR MODEL UCI—224G
1 B—98851-005 1 JOHN DEERE DIESEL ENGINE
ITEM PART NO QUAN. DESCRIPTION

09264-00 6 60700-104



FUEL SYSTEM ASSEMBLY

DETAIL "A" DETAIL "B” DETAIL "C” DETAIL "D"

SEE DETAIL A"

NOTE:
REMOVE EMERGENCY FUEL VENT FROM TANK
AND RE-INSTALL WTH ITEMSD & @

DETAL *B”

PARTIAL VIEW OF RIGHT SIDE

SECTIONAL VIEW OF RIGHT SIDE

]
|
13 | 91747-000 1/4-18 NPT TO 1/4 HOSE RITTING| 14 | 81018—008
11_| A-98918-000 FUEL AITTING INLET 81018-009
9 |A-40078-014 R&. 1.D. HOSE 55505-007
7_| 72300—-003 FUEL AITTING RETURN 8 | A-94319-007
56372—000 REDUCER 3/8 X 1/2 93084—000
93947—-000 REDUCER 1/4 X 1/2 4
| _1_| A-93915-002 3" NPT X 8" NIPPLE | 2 |A-81739—003] 1 | 3" COUPLER
ITEM| PART NO__|QUAN.| DESCRIPTION TTEM| PART NO__|QUAN.| DESCRIPTION

60700-104

09264-00




EXHAUST ASSEMBLY

-

y

s
%

.

N7

L

15 | A—93489-000 1 | CLAMP — MUFFLER
14 |A—99621-002| 1 | EXHAUST ELBOW
13 | A—20667—-000] 5 | RHMS 1/4-20 X 2"
12 [ A—93484—001] 5 [ MOUNTING BRACKET
11 | A—92419—000] 8 [ NUT RETAINER
10 | A—97274—000[ 50FT | HIGH TEMP WOVEN TAPE
9 | A—93489-001| 4 | CLAMP — MUFFLER
8 |A—-53111—-005| 1 | RAIN CAP
7 |A—99621—001| 1 | EXHAUST ELBOW
6 |A—16016—002| 1 |FLEX TUBING
5 |A—99535—-000] 1 | EXHAUST ELBOW
4 | A—99502—000] 1 [ EXHAUST ELBOW
3 | A—99499-001] 1 | THREAD ADAPTER
2 |A—81739-003] 1 | PIPE COUPLING

| 1 |A-97409-002] 1 | MUFFLER

ITEM| PART NO  |QUAN.| DESCRIPTION

09264-00

60700-104



TORQUE TO 200 FT. LBS.

DETAIL "A”

TORQUE TO 200 FT. LBS.

KEEP TOP OF RAILS FLUSH WHEN TIGHTENING

TRAILER ASSEMBLY

BOLTS SHOWN IN DETAIL "A”

)

Ll

%

L
!
-

DETAIL "B”
T n E ! —
| [ M | 1ol 1ol ol 1
~ 7 J N
300vo 134 O B Alddns T3n4
1¥od
T4
o
EMER.
VENT
so. vint(QO © o FUEL RETURN
Vi N
-o] o | 1ol {104 o1 | 3
| ° | I S

FUEL TANK POSITION ON TRAILER DETAIL

7 A—99607-001 2 TIE PLATE
6 A—93709-000 14 3/4-10 HEX NUT
5 A—-93710-000 14 3/4 SPLIT LOCKWASHER
4 A—93711-001 14 3/4—10 X 1.50 HEX HEAD BOLT
3 B—97767-004 1 TRAILER ELECTRICAL INSTALLATION
2 A—99602-005 1 TRAILER_TONGUE ASSEMBLY
1 B—99602-006 1 TRAILER BASE ASSEMBLY
ITEM PART NO QUAN. DESCRIPTION

09264-00

60700-104



TRAILER ASSEMBLY

«8, 1IvL3a 33S

m:%b

T /A® —
N V
WV. 1v13a 33s 4<
A N
1 t

«V. TIV13A NI NMOHS S11708 ONIN3ILHOW
NIHM T3T7TVYVd STIvy 40 dOL d33M

Winco /nvNeC

A Division of DTE Dyna 7echnology lnc

225 S. CORDOVA AVE.
LECENTER, MN 56057
507-357-6821
SERVICE DEPT.
507-357-6831

09264-00 10 60700-104



HOUSING ASSEMBLY

09264-00

60700-104



HOUSING ASSEMBLY

60700-104

12

09264-00



HOUSING ASSEMBLY

50 | A—21698—1 12 | SCREW SELF TAP _ #10
49 | A—55440 SELP TAP 1/4—20

48 | 47517 8 | HEX LOCK NUT _1/4—20

47 | 21253 8 | RHMS 1/4-20 X 3/4

46 | 61660 8 | RUBBER FOOT

45 | A—95998 4 FT | DOUBLE FACE ACRYLIC TAPE

44 | A—96448—2 | 1 | WINDOW PANEL

43 | A—62912 39 FT| STRIP__(DOOR GASKET)

42 | A—92421 11.2FT| FOAM STRIP (2 PCS 25" & 3 PCS 287)
41 | A—62026—2 | 1 | GENERATOR HOUSING COOLANT COVER
40

39

38

37

36

35 | A—99243 4 | STRIKER PLATE

34 | A—99269 4 | LATCH

33 | A—99623—1 T | SIDE PANEL, EXTENSION R.H.

32 | A—99623 7 | SIDE PANEL, EXTENSION LH.

31 | A—99624 T [ EXTENSION TOP PANEL

30 | A—99408—6 1 | END PANEL, SILL R.H.

29 |A—99408-5 | 1 | END PANEL, SILL LH.

28 |B—99408—4 | 1 | HOUSING, ROOF END PANEL

27 |A—99408-3 | 1 | END PANEL, SILL RH.

26 |A—99408—2 | 1 | END PANEL, SILL LH.
[[TEM| PART NO _ |QUAN.| DESCRIPTION

25 | A—99206-3 | 1 | ROOF

24 |B—99172-2 1 | HOUSING, RIGHT VENTED DOOR SILL
23 [B—99172—1 1 | HOUSING, LEFT VENTED DOOR SILL
22 | A—99622 2 | MTG. BRKT., MUFFLER

21 |[A—99482—2 | 1 | AR CHAMBER, NOISE SHIELD

20 | A—99482—1 1 | MUFFLER HEAD SHIELD

19 | A—99144—5 1 | FRONT PANEL, EXTENSION

18 | A—99143-6 1 | PANEL R.H., AIR CHAMBER

17 | A—99143-5 1 | PANEL LH., AIR CHAMBER

16 | A—99143—4 1 | FLOOR, AR CHAMBER

15 | B—99141—2 1| GENERATOR HOUSING RADIATOR BAFFLE
14 |A—99169-3 1 | SILL, REAR BOTTOM

13 |A—99169—2 1 | REAR SILL, TOP

12 |A—99632 1| ASSEMBLY, DOOR

11 |B—99167-3 1 | HOUSING, RIGHT REAR CORNER POST
10 |B—99167-2 1 | HOUSING, LEFT REAR CORNER POST
9 |A—99143—011| 1 | FLOOR, AR CHAMBER PATCH PLATE
8 | C—99240—1 1| HINGE

7 | A—99240 3 | HINGE

6 |A—99171-3 1 | HOUSING, RIGHT CENTER POST

5 |B—99171-2 1 | HOUSING, LEFT CENTER POST

4 |A-99207-4 | 1 | SIDE DOOR

3 | A—99207-3 1| SIDE DOOR

2 | B-99207 2 | SIDE DOOR

:

TTEM PART NO _ |QUAN.| DESCRIPTIONEM PART NO

09264-00

13

60700-104



HOUSING ASSEMBLY

89 [B—99641—18 | REF. | FOAM
88 | B—99641—17 | REF. | FOAM
87 |B—99641—16_| REF. | FOAM
86 | B—99641—15 | REF. | FOAM
85 |B—99641—14 | REF. | FOAM
84 | B—99641—13 | REF. | FOAM
83
82 |B—99641—11_| REF. | FOAM
81
80 |B—99641—9 | REF. | FOAM
79 |B—99641-8 | REF. | FOAM
78 |B—99641—7 | REF. | FOAM
77 |B—99641—6 | REF. | FOAM
76 | B—99641—5 | REF. | FOAM
ITEM| PART NO _ |QUAN.| DESCRIPTION
75 [B—99641—4 | REF. | FOAM
74 |B—99641—3 | REF. | FOAM
73 |B—99641—2 | REF. | FOAM
72 |B—99641—1__ | REF. | FOAM
71 [B—99641—000] 1 | FOAM KIT
70 |A—94375-3 | 10 | SCREW 1/4-20 X 1 1/2 BLACK
69
68 463 114 _|HHCS __ 1/4-20 x 1/2
67 476 8 |HACS _ 1/4-20 x 5/8
66 479 122 | LOCK WASHER __1/4
65 | A—92495 134 | NUT RETAINER 1/4—20
64 | 5315 57 | ELASTIC STOP NUT 1024
63 598 47 | LOCK WASHER _ #10
62 | A—92926—1 | 41 |SCREW _#10-24 X 1/2
61
60
59
58
57
56 467 14| HHCS 5/16—18 X _3/4
55 458 37 | HEX NUT 5/16—18
54 526 17 | FLAT WASHER _ 5/16
53 465 21_| HHCS 5/16—18 X _7/8
52 480 35 | LOCKWASHER 5/16
51 | A—92419 8 | NUT RETAINER _ 5/16—18
[TEM| PART NO _ |QUAN.| DESCRIPTION

09264-00

14

60700-104



CONTROL PANEL ASSEMBLY
WIRE #43

WRE #42

WIRE #41

77771777

09264-00 15 60700-104



CONTROL PANEL ASSEMBLY

&

\

i
1l

=

<
3
- g
o

09264-00

16

60700-104



CONTROL PANEL ASSEMBLY

48 96925—-003| 1 CONNECTOR

47 | B—99439-001 1 CONTROL BOX LH

46

45 | C—99660—000| REF | A.C.SCHEMATIC

44 | C—99275—-002] 1 WIRING DIAGRAM

43 24737—000| 8 SCREW #0-32 X 1/2
42 7792-000!| 2 RHMS #6—32 X 5/8
4 51802—-000| 2 ELASTIC STOPNUT #6—32
40 [A-55440-000 | 18 | SELF TAP 1/4

39 21976—000| 8 | LOCKWASHER #8

38 476—000| 9 | HHCS 1/4-20 X 5/8
37 4516—000 1 EXT LOCKWASHER 1/4

36 479-000| 12 | LOCKWASHER 1/4

35 638—-000| 12 | HEX NUT 1/4-20

34 463—000| 4 | HHCS 1/4-20 X 1/2
33 480-000| 6 LOCKWASHER 5/16

32 458—-000| © HEX NUT 5/16—18

31 467—-000| 6 | HHCS 5/16—18 X 3/4
30 | A-21698-001| 68 | SELF TAP #10 (BLK)

29

28 5113—-000| 8 HEXNUT #8—32

27

26 484—-000| 8 LOCKWASHER #10

25 6402-000| 6 BHMS #8—-32 X 3/8
24 | A—93073—002] 2 | ROMEX CONNECTOR

23 | B—91454-003| 4 SPACERS

22 | B—99241-002| 1 BOTTOM, CIRCUIT BREAKER MOUNTING
21 | A—99436—001 1 CONTROL, BOTTOM

20 |B—99439-002| 1 CONTROL BOX, RH

19 | B—99190-001 1 CONTROL FLOOR, UPPER

18 | B—99434-002| 1 CONTROL CABINET SIDE, LEFT

17 | B—99434—-003| 1 CONTROL CABINET SIDE, RIGHT
16 | B—99184-001 1 TOP, CONTROL CABINET

15 | B—99198-003| 1 COVER

14

13 | A—99197 2 SUPPORT, PANEL

12 | A—99242 2 SPLICE

11 | A—99210-003| 1 SUPPORT, SELECTOR SWITCH

10 | A—72190-015 1 ENGINE CONTROL

9 [B-59944—001] 1 RELAY

8 |B-—99247-002| REF | D.C.SCHEMATIC

7 | A—99280—-000[1.50FT| CONTINUOUS GROMMET

6 |99436—-002 1 CONTROL BOX BACK

5 | 71234-001 3 CURRENT TRANSFORMER 300/5
4 |B—99246-002| 1 SUB—ASS’Y CONTROL PANEL

3 | B—99258-002| 1 SUB—ASS’Y, RECEPTACLE

2 | B—99259—-003| 1 SUB—ASS’Y, CIRCUIT BREAKER COVER
| 1 |1B-99257-004| 1 SUB—ASS’Y, CIRCUIT BREAKER
ITEM| PART NO  [QUAN.| DESCRIPTION

09264-00 17 60700-104



CIRCUIT BREAKER ASSEMBLY

LONGER SIDE UP

\} |

28
27 21977-000{ 2 RHMS 8-32 X 2-1/4
26
25 394-000( 2 NUT
24 22989-000| 2 WASHER
23 7792—-000| 2 SCREW
22
21
20
19 | A-56927-000| 3 GROMMET
18 439-000| 1 HHCS 1/4-20 X 1
17 479-000| 2 LOCKWASHER 1/4
16 638—000( 2 HEX NUT 1/4 X 20
15 5113-000] 8 HEX NUT #8-32
14 6376—-000| 8 LOCKWASHER
13 95832—-000| 6 RHMS #8-32 X 3 1/4
12 |A—21698—-001| 12 | BHSMS
n 46796—-000| 8 PHSMS
10 | B—57030-001 1 CIRCUIT BREAKER 20 AMPS
9 [B-57030-000] 1 CIRCUIT BREAKER 50 AMPS
8 |B—97753-007| 1 TERMINAL BLOCK 3—POLE
7 |B—=97753-006] 1 TERMINAL BLOCK 1-POLE
6 |B—98103-002| 1 STANDOFF
5 |A—48042-000f 1 GROUND LUG
4 [A-27403-001] 1 TERMINAL STRIP
3 [B—81096-006] 1 CIRCUIT BREAKER, 3 POLE—240 V. 225 AMP
2 81097-008 1 CIRCUIT BREAKER, 3 POLE—480 V.100 AMP.
1_|B—99565-000| 1 MOUNTING PLATE, CIRCUIT BREAKER
ITEM| PART NO QUAN. | DESCRIPTION

09264-00

18

60700-104



s £ &
= 3 o
58 8 & & -y P
T o Q Q w W w
=2 S = = FROM SELECTR swcH - -
x 18 g g (19) MARKED *N €) ) h
- =
o O
! £op
W W
3 n n /
a s =
: g 3
¢ @ §E
2 2 ® o
:
- 100A
[~
(6] '
E 20Al50A
3
x
@°@°0
f ——
1 ? ? — — |
(1]
2 [
8§ #10 GA- —>
o8
#14 GA. oo 20 [[02 [leo
2]%] 00 ||00 |l
=z
S s] @ 2 ol @
z| & 1
REI-‘. CONNECTOR P/N 61640—000
NOTE
1. FOR WIRE LIST SEE PRINT 99627-004.
09264-00 19 60700-104



CONTROL PANEL ASSEMBLY

INSTALL BETWEEN PANEL AND @3

DD
-_.E-_-

o

286 5o |5 O

REAR VIEW OF PANEL AND COMPONENTS

60700-104

20

09264-00



CONTROL PANEL ASSEMBLY

\

OFF

480

208,120
3PH o
OFF
240/
120
1PH

PARTIAL FRONT VIEW OF PANEL AND SELECTOR SWITCH

NOTE:
LOOSEN NUT HOLDING BOARD TO BEZEL AND
ROTATE THE BOARD 180° AND TIGHTEN NUT
THEN MOUNT WITH CLAMP

25 | A—21698-001 2 #10 X 3/8 SELF TAPPING SCREW
24 | A—99297 1 PILOT LAMP BACKING PLATE
23 | A—99272—1 1 FREQUENCY METER
22 A—99271-004 1 A.C. AMMETER
21 | A—99270-1 1 A.C. VOLTMETER
20 | A—99003 1 SELECTOR SWITCH
19 | A-95807 1 LICENSE LIGHT
18 | A—94394 1 KNOB
17 | A-97517-3 1 POTENTIOMETER
16 | A—71444—1 1 SWITCH (LAMP TEST)
15 | A=71216—1 ] SWITCH( DPDT)
[ TTEM | PART NO QTy. DESCRIPTION
14 22423-000 | 2 #10 EXT. TOOTH LOCKWASHER
13 | A-71215-001 1 PANEL LIGHT SWITCH
12 | B—91286-007 1 5 AMP. CIRCUIT BREAKER
11 | B—91286-000 1 15 AMP. CIRCUIT BREAKER
10 | A—58166—006 1 RUNNING TIME METER
9 A—94400-002 | 1 EMERGENCY STOP SWITCH
8 A—98947—000 | 1 LIGHT CLUSTER CONNECTOR AND LEADS
7 B—98946—001 1 LIGHT CLUSTER
6 A—99268—-000 | 1 D.C. VOLTMETER
5 A—99266-000 | 1 OIL PRESSURE GAUGE
4 A—99264—-000 | 1 TEMPERATURE GAUGE
3 A—99210—002 1 SELECTOR SWITCH MOUNTING PLATE
2 B-95664—006 | 1 PREWIRING, SELECTOR SWITCH
1 B-99433-000 | 1 CONTROL PANEL
ITEM | PART NO QTY. | DESCRIPTION

09264-00

21

60700-104



CB COVER ASSEMBLY

/<T DECAL
(o]

I USE THIS CIRCUIT BREAKER |
FOR 120/208 AND 120/240 VOLT
SELECTOR SMITCH POSITION.

F3

DANGER

MAIN POWER TERMINALS
BEHIND THIS PANEL
REPLACE PANEL AFTER

MAKING CONNECTIONS.

AWARNING /

HIGH VOLTAGE

INSIDE OF COVER

YL

16 47517-000| 3 | LOCKNUT 1/4-20
15 | A—94375-000[ 3 | TRUSS PHILIPS HMS 1/4-20 X 1
14 | A—95584—-000f 3 | SPACER
13 [A—91498—-000] 1 DECAL
12 | C—98468—-000| 1 DECAL
11 | B—97738-000 1 DECAL
10 | A—91286—-001| 1 CIRCUIT BREAKER 20 A-1P
9 | A-99262-000 1 SWITCH, INTERLOCK
8 |A-21698-001| 4 | SCREW #10
7 | A—99261-000( 1 LATCH
6 [A-98375-001| 1 HINGE
5 [A-99201-001| 1 C. B. COVER WELDM'T
4 | A—95586-005| 1 INTERLOCK BAR
3 | A-99199-000| 1 COVER, TERMINAL
2 [A-99208-000] 1 BRACKET
| 1 |A-97796-001] 1 DECAL
ITEM| PART NO QUAN.|{ DESCRIPTION

09264-00

22

60700-104



RECEPTACLE ASSEMBLY

ACCOMPANIES ITEM

AND APPLY

NOTE 1: _SAVE "GFCI PROTEC]ég' LABEL WHICH
M

ONE DECAL BELOW |

@ AND ITEM (©

SEE PRINT 99627—-004 FOR REF.

(o] (o] o o
1° I
- N
= EQ. GR. G
] ?* w ‘
@
° \ !%
SEE NOTE 1
y - N\ N\ I\
- | A= < (
]
o cs Ccv
]®[ INPUT
> X § UNE g
EDE = EQ.
]@ ﬁg o §E
o (0] (o)
/ ] &%
120V GFClI DUPLEX
50 AMP
7 | A-21698-001| 8 #10 SHEET METAL SCREW
6 |B—64045-001| 2 MOUNTING STRAP
5 | A-56281-000| 1 RECEPTACLE 20 AMPS 250 V.
4 | B-91889-000| 1 RECEPTACLE 50 AMPS
3 | A-56279-000| 1 RECEPTACLE 20 AMPS 125 V.
2 | B-15147-002| 1 GFCl DUPLEX RECEPTACLE, SEE NOTE 1
1 | A-99437-000] 1 MOUNTING, RECEPTACLE
ITE PART NO QUAN.| DESCRIPTION
09264-00 23 60700-104



D.C. SCHEMATIC

CUSTOMERS REMOTE START CONTACTS

INDICATOR LAMP SYMBOL

os S
(Y

LAMP COLOR

ALT
ALT-WR
cB
CN1
CTG
CTS
DI
ECM
ES
FS
GND

e ECM LAMP TEST
E HT ?2 _I 54 L I@<< L
olop &
10 & - |
g 28 [® ¢ 2
o Le \
| o AL |_°HN'|
01— C L oo
25; A fohrs St
ES X NG rlg [<
24 [
"R" TERMINAL
o E; 25 FUSE 6 o
LA
5 o 026 PANEL LIGHT
S3 =
ce_C )
2 _|21 Fs)
B ®
8 712 22 4UX.
AUX.
2 LYo . 3518 ¢ % _fors—H
TO A.C, GENERATOR VOLTAGE o \ |
(SEE C—99248) _6'9 '
@ ALT-VR
|
|—/\§ /\0
/N AN
ALT
. @U
, &
[ 22 (0)
n; ZJ
I (e
| s &
BTI'II*+|I|I|I|I|=_
NOTE: =
KEY BATTERY FOR WIRING REF. SEE PRINT 99627-000 =
99627-002

T FUNCTIONAL INDICATION (SEE LEGEND)

Y14 —— NUMBER IDENTIFIES LEAD

LEGEND

NORMALLY OPEN CONTACTS
CONNECTOR PN NO. :

|| o
LETTER INDICATES WIRE COLOR (B=BLACK, Y-YE.I.Ov)
CONNECTOR SYMBOL NORMALLY CLOSED CONTACTS

oPG OlL PRESSURE GAUGE
ALTERNATOR OPS OlL PRESSURE SENDER
ALTERNATOR VOLTAGE REGULATOR os OVERSPEED INDICATOR LAMP
CIRCUIT BREAKER PR PROTECTIVE RELAY, STARTER
WRING HARNESS CONNECTORS RTM RUNNING TIME METER
COOLANT TEMPERATURE GAUGE s1 ENGINE START MODE SWITCH
COOLANT TEMPERATURE SENDER s3 PANEL ILLUMINATION LIGHT SWITCH
DOOR INTERLOCK S4 ENGINE SHUTDOWN INDICATOR LAMP
ENGINE CONTROL MODULE TEST SWITCH
EMERGENCY STOP SWITCH sc ENGINE_STARTER MOTOR SOLENOID
FUEL RACK SOLENOID Ss PILOT
GROUND (CHASSIS OR FRAME) SM ENG'NE STARTER M°T°R

W D.C. VOLTMETER

09264-00

24 60700-104



A.C. SCHEMATIC

#18 GA. (METERING) P/N 13459
#14 GA. (40 AMPS) P/N 91815

#10 GA. (70 AMPS) P/N 91779
1]3]5]7 |33(35 #8 (95 AMPS) PN 91780 NOTE:
X< X< <[ <] B3 X< & $3 FOR REF. SEE PRINT 99627-004
G2
< X T X o 99827-000

L2

130 ANPS) F/N 91535 :
A LI {5 —@Wh 99627002
_
_

42 12 10 @
L] ) 17 I_
=Y NOTES:

PR

22 2
TO ENGINE STARTING CIRCUIT ™7
8

~1] 1. REMOVE JUMPER FOR ISOLATED

NEUTRAL APPLICATIONS.

TO FREQ Aﬂmz
"
v

=R
LI. g p bt

EXCITER WINDING

™ oav

Amvﬁ = Ahtwdmwwaﬁ w)

GENERATOR OUTPUT WINDING
DETAIL "A"

AM ANMETER

c8 CGIRCUIT BREAKER

CN3 WIRING HARNESS CONNECTOR
cT CURRENT TRANSFORMER

EQUIPNENT GROUND

, G2, & G3 GENERATOR POMER LEAD DENTIFICATION
GENERATOR VOLTAGE REGCULATOR
RECEPTACLE POWER TERMINAL
GENERATOR NEUTRAL IDENTIFICATION
START SIGNAL DISCONNECT RELAY
VOLTAGE CONFIGURATION SELECTOR SWITCH
WN/AM SELECTOR SWITCH
TERMINAL BLOCK
VOLTNETER
VOLTAGE ADJUSTMENT RHEOSTAT

<=esgdtg3==g2°23

ﬁ\é e SRR
e

L PR
D zS'EE_Ez#.MmEB _wn AN

/ LETTER INDICATES WIRE COLOR (R=RED, Ye=YELLOW)
CONNECTOR SYMBOL NORMALLY CLOSED GONTACTS

60700-104

25

09264-00




WIRING DIAGRAM

GID NOTE: CLP 2 JMPERS ON ECM é
*gs g ;T:

“TIOH
ONVIVID
HLM
MRS
SGNVMOL
ONUSMaY
WO
10‘7
/

VIR
gma)

WVi30 IS

-

40 .01 NYHL 13NIGYD TOULNOD

ATBNESSY TVNI 1V _NOLOINNOD

BEE
(vO #1) TaNvd N
®
30078 VNIREL OL LN

O (M¥3L H1) A1-80 houd

.0, ivi%a

L¥686

HOLWS "BS dNV
«J. V130 @&

09264-00 26 60700-104



